
Appendix A. Expert Panel Estimates of the Odor Threshold Concentration (OTC), 
Odor Recognition Concentration (ORC) and Odor Objection Concentration (OOC) for 
Crude 4-methylcyclohexanemethanol (MCHM) in Water 



Michael J. McGuire, Inc. 
469 25th Street 

Santa Monica, CA  90402 
 

TECHNICAL MEMORANDUM 
 
March 10, 2014 
 
To:  Jeffrey Rosen, Corona Environmental Consulting 
 
From:  Michael J. McGuire, PhD, PE 
 
Subject:  Expert Panel Estimates of the Odor Threshold Concentration (OTC), Odor 
Recognition Concentration (ORC) and Odor Objection Concentration (OOC) for Crude 
4-methylcyclohexanemethanol (MCHM) in Water 
 
EXECUTIVE SUMMARY 
 
A spill of  “Crude”  4-methylcyclohexanemethanol (MCHM) into the Elk River in West 
[...]
procedure.  Neither 4-MCHM nor the large TIC at 3.3 minutes were detected in the 
upstream or influent sample, but both were detected in the effluent sample and the house 
sample.  When this information was considered along with the results of the surrogate 
standard/chlorination work, it was postulated that the large TIC at 3.3 minutes was likely 
some sort of disinfection by-product. 
 
A review of literature on disinfection by-products uncovered an article in the 
International Journal of Spectroscopy, by Karl J. Jobst and Johan K. Terlouw from 



 
 

Page 13 

McMaster University in Ontario, Canada (1).  In this article the authors identified some 
“disinfection”  by-products that are actually the result of the reaction of chlorine in water 
samples with preservatives used in the manufacture of the methylene chloride which is 
used as part of the analytical method for extracting these water samples.  The spectra and 
relative retention time information provided in the article matched what we observed in 
the 10 Home Study samples very well.  We confirmed that the preservative suspected of 
reacting with the chlorine in the water, 2-methyl-2-butene, is in fact the stabilizer used in 
the methylene chloride used for analysis of samples in the 10 Home Study.  Therefore, 
we would expect that if the water is dechlorinated prior to extraction, the large TIC at 3.3 
minutes would not be present.  That was confirmed in the dechlorination work mentioned 
previously. 
 
We also examined chromatograms from the second laboratory participating in the 10 
Home Study and saw that the large peak was also present in their chromatograms along 
with some of the other TICs we identified.  This was initially a cause for concern as the 
lab reported that their sample bottles contained sodium thiosulfate, a dechlorinating 
agent, and we would therefore have expected to see no peaks that were related to 
chlorine.  However upon query of the laboratory we determined that the amount of 
thiosulfate that was added to their bottles was 10 mg/l, which is well below the level 
normally used for dechlorination of drinking water samples (40-80 mg/l) for analysis of 
semivolatile compounds.  The lab also reported low recoveries of some of their 
surrogates, which is consistent with reaction with chlorine.   Thus we were confident that 
there was no inconsistency in TIC results between there chromatograms and ours. 
 
Conclusion 
 
Numerous tentatively identified compounds observed in the samples analyzed in the 
WVTAP 10 Home Study were created as a result of the reaction of the chlorine in the 
treated water with; 

a. Several surrogate standard compounds routinely used in 8270 analysis 
b. One of the stabilizers used in the manufacture of methylene chloride, which is 

the solvent of choice for most 8270 type analyses. 
 
There is no evidence presented here or in the course of the analysis of the 10 home study 
water samples, that would indicate that during mid-February, more than 1 month after the 
spill, the crude MCHM contributed to the creation or presence of the observed tentatively 
identified compounds.  Our conclusions are that there were no breakdown compounds 
related to the MCHM spill that could be measured when these samples were collected, at 
the detection levels attained in this study (which were very low). 
 
Additionally there is no evidence that the presence of chlorine in the samples interferes 
with the analysis of 4-MCHM or PPH.  However, future sampling should include 
adequate amounts of dechlorinating agents to minimize the occurrence of tentatively 
identified compounds that are the result of reactions with chlorine. 
 
 



 
 

Page 14 

References 
 
(1)    K.  Jobst,  V.  Taguchi,  R.  Bowen,  M.  Trikoupis  and  J.  Terlouw,  “Identification  of  
Halohydrins as Potential Disinfection By-Products in  Treated  Drinking  Water,”  
International Journal of Spectroscopy, Volume 2011, Article ID 949745. 
 
(2) S.M. Mitroka, T.D. Smiley, J.M. Tanko, A.M. Dietrich. 2013. Reaction mechanism 
for oxidation and degradation of high density polyethylene in chlorinated water. Polymer 
Degradation and Stability, Volume 98, Issue 7, Pages 1369-1377 
 
(3) K. West, Estimation of 4-MCHM Solvation Phenomena using COSMO-RS.  
“Personal  Communication.”    Chemical  Engineering  Department,  University  of  South  
Alabama, Mobile, AL  USA. 
 
(4) California Air Resources Board, Draft Interim Reference Exposure Level (REL), 
March 2010. 
 
 
 



Appendix D. Oxidation Studies with Crude 4 methylcyclohexanemethanol in Water 



Michael J. McGuire, Inc. 
Santa Monica, CA  90402 

 

 

 
TECHNICAL MEMORANDUM 

 
May 22, 2014 
 
To:  Jeffrey Rosen, Corona Environmental Consulting 
 
From:  Michael J. McGuire, PhD, PE 
            mike@michaeljmcguire.com; 310-560-0257 
 
Subject:  Oxidation Studies with Crude 4-methylcyclohexanemethanol in Water 
 
EXECUTIVE SUMMARY 
 
On January 9, 2014, “Crude”  4-methylcyclohexanemethanol (MCHM) spilled into the 
Elk River in West Virginia, which contaminated the water supply treated by West 
Virginia American Water and resulted in licorice odor complaints by residents. A 
Screening-level evaluation of Crude 4-methylcyclohexanemethanol (MCHM) was 
conducted using free chlorine and potassium permanganate (KMnO4). 
 
Ten parts per billion of Crude MCHM were spiked into Arrowhead spring water. Based 
on the concentrations used in the water treatment plant, 3.5 mg/L of free chlorine and 1.3 
mg/L were dosed into the spiked water samples and held for one and three days and three 
hours, respectively. An additional dosing with 4.0 mg/L KMnO4 was conducted to see if 
there was any oxidative effect at a higher concentration. 
 
Free chlorine did not appear to cause any reduction of the MCHM. The 1.3 mg/L of 
KMnO4 appeared to reduce the MCHM concentration by approximately 20 percent. 
However, the 4.0 dose did not reduce the MCHM concentration. It is not clear if KMnO4 
really oxidizes MCHM. 
 
A trained panel conducted the flavor profile analysis of the oxidized, spiked samples. No 
difference in the odor characteristic or intensity was detected with chlorine oxidation. 
KMnO4 at a dose of 1.3 mg/L appeared to cause slight reductions in odor intensity of the 
10 ppb spiked sample. The 4.0 mg/L dose did not appear to affect the characteristic 
licorice odor or its intensity. No breakdown product of the MCHM was identified most 
likely due to the fact that, if it was present, the concentration was too low to detect using 
the current analytical methodology. 
 
A screening level evaluation of MCHM oxidation indicated that there was a possible 
minimal effect of KMnO4 oxidation of the compound and there was no effect with 
chlorine. More work is needed to confirm these findings. 
 

mailto:mike@michaeljmcguire.com


 

 2 

INTRODUCTION 
 
On January 9, 2014, approximately 10,000 gallons of “Crude” 4-methylcyclohexane-
methanol (MCHM) spilled into the Elk River from the property of Freedom Industries a 
short distance above the drinking water intake of the West Virginia American Water 
(WVAW) water treatment plant. Shortly after the spill began, consumers located in the 
area served by WVAW (Charleston, WV and environs) began complaining of a licorice 
odor in their drinking water. Free chlorine and potassium permanganate (KMnO4) were 
used in the Kanawha Valley Water Treatment Plant (KVWTP) and had the potential to 
oxidize MCHM. The objectives of this task were to evaluate the potential for free 
chlorine and KMnO4 to oxidize MCHM and potentially change the odor characteristics 
and intensity of the compound. 
 
KANAWHA VALLEY WATER TREATMENT PLANT 
 
West Virginia American Water (WVAW) operates the Kanawha Water Treatment Plant 
(KVWTP) which is a conventional filtration facility that serves about 300,000 people. 
Figure 1 is a schematic of the treatment processes used in the plant. Figure 2 is a photo 
taken on February 24, 2014, of a computer screen that is part of the SCADA system 
showing the treatment processes at the treatment plant.  
 
Turbidity removal is accomplished using the coagulant polyaluminum chloride and a 
polymer called Superfloc. Chemicals are combined with water in a mixing unit process 
followed by flocculation and solids removal in four sludge blanket clarifiers. The 
powdered activated carbon (PAC) used in the plant had a high residence time in the 
sludge blanket, which probably enhanced its effectiveness. At some point, the PAC was 
reported to remove 85 percent of the influent MCHM, but it is not clear under what 
circumstances that removal occurred.1 
 
The treatment plant has 16 granular activated carbon (GAC, Calgon 8x30) filters with a 
reported empty bed contact time (EBCT) of 7 to 8 minutes and a depth of 36 inches. The 
filters are on a four-year regeneration/replacement cycle. Each year, one-quarter of the 16 
GAC beds were taken out of service and the GAC was replaced.2 
 
Backwash water from the GAC filters is usually settled and then recycled to the 
beginning of the treatment plant. However, during the MCHM contamination event, 
WVAW obtained permission from the West Virginia Department of Environmental 
Protection to discharge the filter backwash water into the Elk River so that they the 
odorous compound would not be recycled back into the treatment plant. 
 
KMnO4 is added at the intake structure and is in contact with the water as the water is 
transported by pipeline until PAC (Watercarb 800) is added right before the mixing unit 
process. PAC reacts with KMnO4 and will remove any residual oxidant. If PAC is not 
being used, the GAC filters would remove any residual KMnO4. Figure 3 shows the 
doses of KMnO4 at the KVWTP during January. The graph shows that immediately after 
the discovery of the licorice odor, the KMnO4 does was raised from the usual dosage of 



 

 3 

0.6 mg/L to 1.2 to 1.3 mg/L for two days. After these two days, the dosage was dropped 
back to about 0.6 mg/L. Mark LeChevallier of American Water provided all of the 
chemical addition data for this report.3 
 
PAC was added in the treatment plant beginning on January 9, which was the same day 
the licorice odor was detected in the air around the Elk River and the same day that 
Freedom Industries was confirmed as the source of the chemical spill.4 Figure 4 shows 
that the PAC dose was ramped up to 19 mg/L after which it was reduced over a two-week 
period to a continuing dose of 0.7 mg/L. 
 

 
 

Figure 1. Schematic of KVWTP Treatment Processes 
 

 

Intake Elk River 
Kanawha Valley WTP 

West Virginia American Water 

Treatment Type: CONV 
Plant Design Flow:  50 mgd 

4 Sludge Blanket 
Clarifiers 

Flocculation 

Superfloc 
Polymer 

16 Filters 

Clearwell 

Chlorine 
Fluoride 
NaOH 
Zn OrthoPO4 

Distribution 
System 

Backwash to 
Elk River* 

GAC w EBCT = 7-8 min 

KMnO4 
Poly Aluminum Chloride 

Mixing 

PAC 
NaOH 

*Backwash water is normally settled and recycled to the head of the plant; 
river discharge temporary after spill event 



 

 4 

 
 

Figure 2. SCADA Screen Capture Showing Treatment Processes 
 

 
 

Figure 3. Potassium Permanganate Doses in the KVWTP During January 2014 
 
 

0.0�

0.2�

0.4�

0.6�

0.8�

1.0�

1.2�

1.4�

0� 5� 10� 15� 20� 25� 30� 35�

KM
nO

4�
Do

se
,�m

g/
L�

January�2014�



 

 5 

 
 

Figure 4. Powdered Activated Carbon Doses in the KVWTP During January 2014 
 

Chlorine is added at two locations in the plant. A small prechlorination dose is added at 
an unknown location upstream of the GAC filters. The large dose of chlorine is added 
after the GAC filters to provide primary disinfection and to provide a secondary 
disinfectant in the distribution system. Figure 5 shows the chlorine doses used during 
January 2014 at the KVWTP.  
 
 

0.0�

5.0�

10.0�

15.0�

20.0�

25.0�

0� 5� 10� 15� 20� 25� 30� 35�

Po
w
de

re
d�
Ac

va
te
d�
Ca

rb
on

,�m
g/
L�

January�2014�



 

 6 

 
 

Figure 5. Free Chlorine Doses in the KVWTP During January 2014 
 
The filtered water chlorine dose averaged 3.1 mg/L during January 2014. Chlorine 
residuals as high as 2.9 mg/L were measured in homes during the intensive 10-home 
sampling conducted February 13-18, 2014. 
 
Figure 6 shows the MCHM concentration in the raw and treated water for the KVWTP 
during the six days after the chemical spill in January 2014. The maximum concentration 
of MCHM measured in raw or treated water was approximately 3.4 mg/L. Data plotted 
after January 13 are mostly reported as non-detect. Method reporting limits (MRLs) 
during this period varied widely resulting in confusion with the public about whether 
MCHM was present or not. Despite the use of KMnO4, PAC and GAC filters, it appears 
that during the first few days after the spill, MCHM in the raw water overwhelmed all of 
the removal processes and moved through the treatment plant without much change in its 
concentration.  
 

0.0�

0.5�

1.0�

1.5�

2.0�

2.5�

3.0�

3.5�

4.0�

1� 6� 11� 16� 21� 26� 31�

Ch
lo
rin

e�
Do

se
,�m

g/
L�

January�2014�

Pre-Chlorina on� Post�Chlorina on�



 

 7 

 
 

Figure 6. MCHM Concentrations in the KVWTP Influent and Effluent (Data Source: 
West Virginia Division of Homeland Security and Emergency Management)5 

 
OXIDATION METHODOLOGY 
 
Matrix Water 
 
Arrowhead spring water was chosen as the matrix water for this study. Table 1 shows the 
inorganic quality of Arrowhead spring water compared to a sample of water taken from 
the WVAW water treatment plant on March 11, 2014. While the total dissolved solids 
concentration of Arrowhead spring water is higher that that from the treatment plant 
effluent, neither water is highly mineralized. Total organic carbon (TOC) concentrations 
in the Elk River have been reported to be about 1 mg/L. Concentrations of TOC in 
samples from the 10 house study ranged from 0.8 to 0.9 mg/L.6 Such a low TOC is the 
only reason that WVAW is able to use high doses of free chlorine without producing 
concentrations of disinfection byproducts such as trihalomethanes that exceed state and 
federal standards. 
 

0 

600 

1,200 

1,800 

2,400 

3,000 

3,600 

1/9/2014 

1/10/2014 

1/11/2014 

1/12/2014 

1/13/2014 

1/14/2014 

1/15/2014 

1/16/2014 

M
C

H
M

 C
on

ce
nt

ra
tio

n,
 p

pb
 

Date 

Influent Effluent 



 

 8 

Table 1. Inorganic Water Quality of Arrowhead Spring Water and a Water Sample from 
the WVAW Treatment Plant 

 

Parameter Units 

WVAW Treatment 
Plant Effluent, 

March 11, 2014 
Arrowhead 

Spring Water 
pH Std. Units 7.3 7.9 
Total Dissolved Solids mg/l 73 228 
Specific Conductance µmhos/cm 157 453 
Calcium mg/l 12 50 
Magnesium mg/l 6 20 
Potassium mg/l 1.3 3.2 
Sodium mg/l 8 18 
Chloride mg/l 9 7 
Nitrate-Nitrogen mg/l 0.52 0.85 
Sulfate mg/l 34 23 
Total Alkalinity mg/l as CaCO3 16 195 

 
Preparation of Spiked Samples and Determination of Crude MCHM 
Concentrations 
 
The Eurofins laboratory in Lancaster, PA prepared the spiked samples of Crude MCHM 
used for the oxidation experiments. Eurofins is using an MCHM analytical method with a 
method detection level (MDL) of 0.5 ppb and a method reporting level (MRL) of 1.0 
ppb—the lowest MCHM concentrations currently being determined by any laboratory in 
the U.S. Concentrations in the spiked samples were based on spiking 100% crude 
MCHM. The laboratory measured total peak area for the trans and cis isomers of MCHM 
and used this marker to determine the recovery of spiked concentrations in water. 
 
The following is a summary of the Eurofins MCHM analytical method:  A water sample 
is serially extracted with methylene chloride.  The resulting extract is reduced in volume 
and an aliquot injected into a gas chromatograph equipped with a mass spectrometer 
detector (GC/MS).  The GC/MS analytical system is tuned and calibrated following the 
principles outlined in SW-846, Method 8270D.  This includes tuning the system to 
decafluorotriphenylphosphine (DFTPP) relative mass abundance criteria and calibration 
using a minimum of five calibration points from 1 ppb to 60 ppb.  The analytical system 